
J. ENVIRONMENTAL SYSTEMS, Vol. 28(1) 25-42, 2000-2001

SEQUENTIAL BATCH REACTORS—TECHNOLOGY

AND PERFORMANCE EVALUATION

RAO Y. SURAMPALLI, PH.D., P.E.

U.S. Environmental Protection Agency, Kansas

R. D. TYAGI, PH.D.

University of Quebec, Canada

O. KARL SCHEIBLE, P.E.

HydroQual, Inc., Mahwah, New Jersey

ABSTRACT

Data were collected from nineteen municipal and private Sequential Batch

Reactor (SBR) wastewater treatment plants in the United States. The average

design flow for these plants ranged from 0.028 to 3.0 mgd. The average

effluent BOD5 concentration ranged from 3.0 to 14.0 mg/l with removals

ranging from 88.9 to 98.1 percent. The average effluent TSS ranged from

3.7 to 20.2 mg/l (excluding one plant) and removals for TSS were between

84.7 to 97.2 percent. Effluent NH3-N concentrations ranged from 0.29 to

1.68 mg/l and ammonia removals were between 90.8 to 96.8 percent. The

average effluent phosphorus concentrations were between 0.53 to 4.27 mg/l.

The SBR performance data shows that typical SBR designs can meet effluent

BOD5 and TSS concentrations of less than 10 mg/l. With some additional

design modifications, SBRs can successfully nitrify to limits of 1 to 2 mg/l

NH3-N. The limited data available suggests that SBRs achieve denitrification

when properly designed and achieve phosphorus removal without chemical

addition to less than 1.0 mg/l. The SBR market is competitive, which will

encourage cost-effectiveness when compared to competing technologies.

Current designs are based on several factors, including fundamental process

knowledge, manufacturer’s supplied information, actual plant performance

experience, and permit requirements.

25

� 2000, Baywood Publishing Co., Inc.



INTRODUCTION

A sequencing batch reactor (SBR) is an activated sludge biological treatment

process that is applicable to treatment of municipal and industrial wastewater for

small to medium flowrates (0-5 mgd). There are approximately 170 wastewater

treatment facilities in the United States which employ the SBR technology [1].

Approximately forty of these SBR systems are designed or operated for Biological

Nutrient Removal (BNR).

SBRs can be modified to provide secondary, advanced secondary treatment,

nitrification, denitrification, and biological nutrient removal (BNR). SBR manu-

facturers have adapted various configurations and sequence of batch treatment

cycles. Some systems use a continuous inflow and provide a baffle to minimize

short-circuiting. SBRs were originally configured in pairs so that one reactor was

filling during half of each cycle (while the wastewater in the other reactor was

reacting, settling and being decanted). The modified configurations available

include one SBR with an influent surge/holding tank; a three SBR system in which

the fill time is one-third of the total cycle time; and a continuous inflow SBR. An

SBR treatment cycle consists of a timed sequence which typically includes the

following steps: FILL, REACT, SETTLE, DECANT, IDLE. When biological

nutrient removal (BNR) is desired, the steps in the cycle are adjusted to provide

anoxic or anaerobic periods within the standard cycles.

This study was conducted to evaluate the technology and performance

of Sequencing Batch Reactors (SBRs) for BOD5, suspended solids, nitrifi-

cation, and nutrient removal. In evaluating the performance of SBRs, infor-

mation was collected from well-established plants that had nutrient data avail-

able. There are few plants with total nitrogen or phosphorous permit limits, so

the data for these nutrients are limited. For technology evaluation, information

was compiled from the literature, equipment manufacturers, and wastewater

treatment personnel.

BACKGROUND

SBR technology is not new. In fact, it preceded the use of continuous-flow

activated sludge technology. There are many examples of batch processes in

the history of municipal wastewater treatment. Many difficulties were associated

with operating these fill-and-draw systems, most resulting from the valving

required to switch flow from one tank to the other and initiating different periods

required in these batch systems. As a result, batch systems never became popular

in large-scale municipal plants. By 1920, when larger facilities were being

constructed, batch systems were no longer considered viable. The birth and

widespread use of continuous-flow systems resulted primarily from operational

considerations and not from any process-related weaknesses of the batch systems.

26 / SURAMPALLI, TYAGI, AND SCHEIBLE



New hardware devices, such as motorized valves, pneumatically actuated

valves, level sensors, flowmeters, automatic timers, and microprocessors or

process controllers have been developed and have prompted reevaluation of what

is now known as sequencing Batch Reactors (SBRs).

Although limited use of SBRs began in the 1960s, it was not until the early

1980s that the technology became more widely accepted and used. After early

acceptance and use, U.S. Environmental Protection Agency (USEPA) expressed

increased interest in this technology especially in the comparative costs and

performance [2].

The USEPA funded a development project in 1980, conducted by the

University of Notre Dame, to evaluate batch treatment of municipal wastewater.

The project involved the conversion of an existing 0.4 MGD continuous flow

activated sludge facility at Culver, Indiana, into a two-tank SBR [3]. Results of

this twenty-month project led to the use of SBR technology at several other

municipal facilities.

Recently, concern over nutrient discharges to natural water systems and more

stringent regulations has led to modifications in SBR systems to achieve nitrifi-

cation, denitrification, and biological phosphorous removal.

DESCRIPTION OF SBR PROCESS

The SBR is a modification of conventional continuous-flow activated sludge

treatment system. The SBR is a fill-and-draw system that operates in a batch rather

than in a continuous mode. A conventional activated sludge (CAS) system carries

out aeration and sedimentation/clarification simultaneously in separate tanks. The

SBR process performs these operations sequentially in the same tank. An SBR

system is comprised of either a storage tank and an SBR tank, or a minimum of

two SBR tanks to handle continuous influent. A modification of the SBR process,

the Intermittent Cycle Extended Aeration System (ICEASR), manufactured by

Austgen Biojet, operates with a continuous feed and intermittent withdrawal.

A baffle wall installed in the ICEASR treatment tank buffers this continuous

inflow [4].

The SBR process is usually preceded by some type of preliminary treat-

ment such as screening, communition or grit removal. Because the SBR

process operates in a series of timed steps, reaction and settling can occur in

the same tank, eliminating the need for a final clarifier. The SBR technology

has the advantage of being very flexible in terms of matching reaction and

settling times to the strength and treatability characteristics of a particular

waste stream.

Complete SBR package systems are available in the United States from several

manufacturers including Aqua-Aerobic Systems, Austgen Biojet, Fluidyne,

Jettech, Purestream, and Transenviro [1, 5-8].

SEQUENTIAL BATCH REACTORS / 27



Cycle Operation

A typical SBR cycle for BOD5 and TSS (Total Suspended Solids) removal is

divided into the following five steps:

1. Fill—Raw wastewater flows into the tank and mixes with mixed liquor held

in the tank. Aeration is on and biological degradation begins to take place.

2. React—The mixed liquor is aerated for a specified time until the design

effluent BOD5 is reached.

3. Settle—Aeration is stopped and the solids settle to the bottom of the tank.

4. Draw—Treated effluent is decanted from the top of the tank and discharged.

5. Idle Time between cycles—Idle is used in multiple tank configurations

to adjust cycle times between SBR reactors. Sludge wasting can occur

during idle, draw or settle. Differences in fill time may exist due to diurnal

fluctuation. Other minor variations in individual SBR tank cycles are regu-

lated with the idle step.

Figure 1 illustrates this sequence of events [9]. The ICEASR modification does

not have a separate idle or fill phase since it uses continuous fill. The baffled

pre-reaction compartment in an ICEASR tank permits wastewater to enter contin-

uously without causing a significant disturbance during settle and draw.

DESCRIPTION OF EQUIPMENT

The SBR system consists of one or more tanks equipped with a reactor inlet,

aeration equipment, a sludge draw-off mechanism, a decant mechanism for

removing clarified supernatant, and a control mechanism to time and cycle the

processes. Tanks may be constructed of steel or concrete. The shape is not critical

and SBRs can be retrofitted into existing rectangular or circular tanks.

SBR manufacturers offer a variety of features designed to meet different

performance needs. Decant mechanisms and air diffuser designs may differ

markedly between manufacturers. Decant mechanisms include a submerged outlet

pipe with automated valves, weir troughs connected to flexible couplings, floating

weirs, movable baffles, tilting weirs and floating submersible pumps [2].

Aeration systems include jet aeration, fine bubble, and coarse bubble diffused

aeration, and mechanical aeration. Jet aeration can provide either aeration or

mixing without aeration in one unit by operating the pumping system with the air

supply on or off. Some manufacturers supply separate mixing mechanisms for this

purpose. One variation to the typical aeration system is retrievable aerators, which

allow aerators to be cleaned or replaced without emptying the SBR [10]. Other

systems include backflush mechanisms to clean the aerators.

28 / SURAMPALLI, TYAGI, AND SCHEIBLE



SEQUENTIAL BATCH REACTORS / 29

Figure 1. Typical SBR Operation for One Cycle



ADVANTAGES AND DISADVANTAGES OF SBR SYSTEM

Advantages

The SBR system has advantages compared to a conventional activated sludge

(CAS) system and offers much flexibility. Some of the advantages are:

• Early in plant lifetime, when plant flow may be significantly below design

flow, level sensors that control cycle times can be set at a lower level. Cycle

times would be the same as design, but power would not be wasted in

over-aeration [10].

• A greater dissolved oxygen driving gradient exists during the first part of the

react cycle due to the low/zero dissolved oxygen (DO) concentration during

anoxic fill. This results in somewhat higher oxygen transfer efficiencies for a

given size of aeration equipment [3].

• An SBR tank operates as an equalization tank during fill and can therefore

tolerate peak flows and shock loads of BOD without degradation of effluent

quality.

• A return activated sludge (RAS) pumping system is not needed since aeration

and settling occur in the same tank. Sludge volume and sludge age are con-

trolled by sludge wasting.

• Periodic discharge of flow may enable effluent to be held until permit limita-

tions are met.

• Growth of filamentous organisms which cause sludge bulking can be con-

trolled by adjustments in the food-to-Giomass ratio (F/M) and aeration time

during the fill cycle.

• SBR systems may require less physical space than a CAS system when

considering the entire plant. SBR systems can be retrofitted into a wide range

of existing tank structures.

Disadvantages

The following are potential disadvantages of the SBR system. These are

usually overcome through proper design, process adjustments, or equipment

modifications:

• Problems with sludge settling will result in solids in the effluent and a loss of

the process performance.

• Floating decant mechanisms may be subject to mechanical problems. Fixed

systems require that the sludge blanket be below the intake before decanting.